PARTS B()OK
-'spsm 81201 Serles

" Electronically Controlled —
Bartacking Machine
(Direct Drive Type)

—-_—

N

@un‘jt@

R —

PME-051130 SUNSTAR MACHINERY CO. LTD.

e f,—--u-._,_ .




1) With an electronic presser foot lifter / MXIA &

SPS/D-B1201H

D: Direct Drive Type (2E ZZ&)

® Name of Bar Tacking Sewing Machine—
HIE THED|S

® Sunstar ——1 L
Pattern ® Hook Type
System BL : Large Shuttle Hook
@ Series Classificati (2t NE )
/\|e£|ev_§ __rla;m eation————— ———— @ Material Type
C: Belt Type (HEH) g3

H: Heavy Material (E22)
M : Medium Material (28t2)
L : Light Material EI22)
K : Knit Material (LIES)

® Name of Bar Tacking Sewing Machine —!
HIE =)

@ Pneumatic Presser Foot Lifting System
SN 2 ASER|

® Classification of Presser Foot Lifting System
C2E A3 HA 28
20: Monolithic Driven Presser Foot (2XIE TFE =)
22: Separate Driven Presser Foot (22|18 2& 1S)

2) With a pneumatic presser foot lifter / =& TRE AS HX| £33

® Sunstarj
Pattern
System @® Hook Type

@ Series Classification BL : Large Shuttle Hook
ANel= 78 H NE =
C: Belt Type (HES) Opti
D: Direct Drive Type (2E ZZd) © g‘?@lo_—rlls_z_

W: Electronic wiper
(MR QH0ITH BAE)

TH: Upper thread holding device
(A 20 X 248




CONTENTS = X}
| | Machine Part- o082

A. Arm, Bed & Machine Body Parts e QO Arm, Bed ¥ QIZE 2]
B. Upper Shaft Mechanism oo @ .................................................. A= T
C. Lower Shaft Mechanism @ ................................................. 5l= 2
D. Presser Plate Mechanism - oeroemeommeiimrici. @ ............................................. SEo o
E. Thread Release & Thread Tension Mechanism - @@~ & S| ¥ & &2 FF 2
F. Wiper MEChaniSm e, @ ............................................. QHO|TH ZHA
G. Thread Trimmer Mechanism - ® .................................................. ANE 2
H. X-Y MECRANISIM - cvveeeeeeeeoomeeeoeiniieeieee @ ................................................. X-Y ZHH|
[ Feed MEChaNISM e @ .............................................. 01 &
J. Lubrication MeChanism ooy @ ................................................. 28
K. Table & Thread Stand s @ ................... HOZ 2 AR A
L. ACCESSOMIES  ---vvvrorrrreeseeooomeieoieeie oo @ ..................................................... OtMIAZ
|l | Control Part- #1922
M. Control Box MeChanism e @ .................................. IEE UA Y|
N. Operation Unit Mechanism s @ ..................................... QAN A
O. Pedal MEChanISmM e @ ................................................. HE 2
P. Cable Uit e @ ............................................... F ERy;
Il Preumatic Tyoe - SN
Q. Feed MEChaNISM oo @ .............................................. oIS A
R. Thread Trimmer MeChanism oo @ .................................................. ANE 2
S. X-Y MEChaniSM  --oveeeeeeeemmeeeeemecciieeecccieeccce @ .................................................. X-Y A
T- 1. Air Control MeChaniSm - oo @ ...................................... 00 RIOT ZHA|
T-1I. Air Control Mechanism (1) s @ ................................. OO RIOT A (1)
U- 1. Wiper Mechanism(Option) -, @ ..................................... QL0ITH HHISA)
U-II. Upper Thread Holding Device(Option) - @ A4 gE NS
V- 1. Pedal MEChaniSm oo @ .................................................. HE 2
V-1I. Needle Cooler DevicelOption) - @ .................................. LISEY XA
W. SPS/D-B120TM (HP) oo @ ............................. HES AX| ZHHP)
IV Option Parts - S &t
X, OptioN Parts e @ ................................................... SN I

=2 MAk= Parts Book2Z MAZJUCEZ == A2 =IHILICH
This is a parts book. It cannot be used as a manual.




A Arm, Bed & Machine Body Parts
97(

Arm, Bed & QIEE &t

A-16
A-13

@‘ N

N

A-80




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
A-1 GP-014186-00 Arm bt 1
A-2 01-003A-120H Bed = 1
A-3 015006S-306H Brand Mark(Face Plate) A% A (HPR) 1
A-4 01-007A-120H Face Plate w3t 1
A-5 01-008M-120H Face Plate Gasket iR | 1
A-6 SC-A174-4122 Screw(11/64” n=40) Hha 10
A-7 01-110R-1230 Rubber Cap For Face Plate w15 1
A-8 91-001M-120D Caution Sticker A3 2€4A 1
A-9 01-011A-120H Take-up Lever Cover A7) A e 1
A-10 SC-0528-1230 Screw(9/64” n=40) EIhub AR () 1
A-11 01-013A-120H Bed Cover(L) Wl Aw () 1
A-12 | 01-014M-120H Bed Cover Gasket(L) WlT Aw shaA(F) 1
A-13 SC-0543-2302 Screw(11/64” n=40) F7hek A4 1A 14
A-14 01-016A-120H Bed Cover(R) W A () 1
A-15 01-017M-120H Bed Cover Gasket(R) s Aw 72 () 1
A-16 44S061S-306H 0il Tank Rubber Cap 29 B3 1Fu 1
A-17 01-127A-1230 Thread Guide with Three Holes Al Aol (z) 1Set
A-19 01-003C-250B Thread Guide(L) Hak Az 1
A-20 SC-0120-1230 Screw(9/64” n=40) A 3
A-21 01-030C-1230 Thread Guide(R) FAA e 1
A-22 GP-016482-00 Arm Thread Guide Ass'y ofgh Achlf Aol (2) 1
A-24 | 01-028C-120H Thread Guide(L) Akl (3}) 1
A-25 01S037S-306H Silicon Tank Ass'y A g F4 94(2) 1Set
A-26 01S038S-306H Silicon Tank AEE i B2 1
A-27 01S039S-306H H Silicon Oil Window AYE 1% 1
A-28 01S040S-306H H Silicon Felt AP Ff 893 9E 1
A-29 GP-013053-00 H Felt for Silicon Oil Supply AEE Ff 23 LET ] 1
A-30 SC-0104-5607 H Screw(11/64” n=40) A 1
A-31 01S064S-306H H Brand Mark A% wta 2
A-32 04-104R-1230 Arm Upper Part Rubber Cap oft AR T F i 3
A-33 01-110R-1230 Needle Bar Rubber Cap v 2 F oA 2
A-34 01-042R-640L Rubber Cap(L) b (o) 3
A-35 44-021R-7400 Rubber Cap(S) TR (&) 6
A-36 01-073R-120H Bed Rubber HlE 1% 1
A-37 01-041M-120D Model Sticker(H) 2d 2EA-3EL 1
A-38 01-042M-120D Model Sticker(M) e 2 A-9uhe 1
A-39 | 01-043M-120D H Model Sticker(L) 7d 2EA-wE g 1
A-40 | 01-044M-120D M Model Sticker(K) 7 2EA-VES 1
A-41 01-009R-5300 L Cable Holder Aol £ (7N) 3
A-42 | 01-051A-120H K Top Cover 157 1
A-43 41-101A-120H Bobbin Winder Ass'y A7 (%) 1Set
A-44 41S001S-306H Bobbin Winder Base Ass'y A7) el A(2) 1
A-45 41-005A-120H Bobbin Winder Shaft A7 FE5F 1
A-46 GP-002958 BL Sticker(BL) 2] AE & 2€HA 1
A-47 SC-0105-7500 Screw(M4) A 1
A-48 41S006S-306H Bobbin Winder A7 A £9 1
A-49 SC-0104-5607 Serew(11/64” n=40) bk 2
A-50 41S008S-306H Bobbin Winder Action Ring A7 A8 1

Note: H— Heavy Material(¥&%-§), M—Medium Material(2 4§ ), HA—Pneumatic Heavy Material
L—Light Material(¥t&§), K—Knit Material(\] E§), BL—Large Shuttle Hook(2] 4 & %

P




A Arm, Bed & Machine Body Parts

Arm, Bed & QI&AE A

A-16
A-13




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
A-51 41S009S-306H Bobbin Winder Shaft Rubber Ring A7 FEZ 178 1
A-52 41S010S-306H Bobbin Winder Lever A7) 1
A-53 41S011S-306H Bobbin Winder Adjusting Plate A7 zA% 1
A-54 SC-0130-1230 Screw(1/8” n=40) By Ui 1
A-55 02-011W-2302 Washer kA 1
A-56 41S013S-306H Bobbin Winder Lever Shaft A7) Y % 1
A-57 | 41S014S-306H Bobbin Winder Adjusting Cam A7 24 7 1
A-58 SC-0211-7500 Serew(M4 X P0.7) At 1
A-59 | 04-009C-3710 E-Ring($5) E-@ (2374 5) 2
A-60 41S017S-306H Bobbin Winder Action Plate A7) A 1
A-61 41-018A-120H Bobbin Winder Action Body A7t ZAEA 1
A-62 | 40-007W-1600 Washer oA 2
A-63 | 41S021S-306H Bobbin Winder Spring A7 QAR 223 1
A-64 | 41S022S-306H Bobbin Stopper Byl 2E3 1
A-65 | 41S023S-306H Screw A 5
A-66 | 41S024S-306H Bobbin Stand wyl 2€c 1
A-67 4150255-306H Bobbin Winder Mes Az w2 1
A-68 SC-0120-1230 Screw(1/8” n=40) IR A g 2AYA 2
A-69 41S027S-306H Thread Tension Adjusting Ass’y A7 AR 284 (2) 1Set
A-70 415028S-306H Thread Tension Adjusting Shaft A7 ARE =24 % 1
A-71 41S026S-306H Thread Guide Plate Ay 1
A-72 40-204A-1230 Thread Tension Disk Aohy HAl 2
A-73 40-333G-123A Thread Tension Spring ARy 24 227 1
A-74 40-804W-1230 Thread Tension Spring Stopper ARY 24 228 AEY 1
A-75 | 40-024A-1230 Spring Cover 2zl A 1
A-76 40-204A-2350 Thread Tension Nut AR 24 A YE 1
A-T7 SN-0121-7400 Nut(15/64” n=28) A%d 24 % JE 1
A-T8 01-042R-640L | M, L, K | Rubber Cap(L) T FubA () 1
A-79 015043S-306H Safety Plate Ass'y (=) 1Set Ass'y
A-80 | 01S044S-306H Safety Plate Qb % 1
A-81 01S045S-306H Safety Plate Bracket A maEpl 1
A-82 01S046S-306H Safety Plate Holder AT ¢ 1
A-83 01S047S-306H Safety Plate Hinge Screw kA gt ghat 1
A-84 SN-0101-1600 Nut(3/16” n=28) HE 3
A-85 06-051W-7400 Washer kA 1
A-86 | 01S050S-306H Safety Plate Spring AR 227 1
A-87 01S051S-306H Safety Plate Spring Hook A Az Aol 1
A-88 SN-0119-1230 Nut(3/16” n=28) YE 1
A-89 | 01-038A-120D Motor Cover 2E A 1
A-90 SC-0498-3710 Screw(11/64” n=40) A 4
A-91 40-004W-1600 Washer kA 4
A-93 GP-002108-00 Safety Switch oA 2914 1
A-94 | 03071SC-A001 Serew(M3X L15) b 29174 FuUAHM3XL15) 2
A-95 | 08112SN-A001 Nut(M3) b 292 YE(M3) 2
A-96 GP-006543-00 Safety Switch Bracket bd 2912 B 1
A-97 SC-A174-1230 Screw(11/64” n=40) ol 2912 mebl Fuab(11/64" n=40) | 2
A-98 | 10-020W-2700 Washer A £9% mepl @A 94 2

Note: H— Heavy Material(¥%-8), M—Medium Material(¥ 4§ ), HA—Pneumatic Heavy Material(Z%¢4] & &)
L—Light Material(#+& %), K—Knit Material(]| E&)




N

o \
T o @
e8]

-
K22]
c
o
<
&)
D
=
=
S
<
NN —
Y
o Al
S Ki
D <0

B-32, B-33, B-34




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
B-1 02-001A-1254 Upper Shaft Az 1
B-2 02-102A-120H H, M Link Cam EEAR 1
B-3 025102S-306H L, K Link Cam(A) 23 A(A) 1
B-4 02S5003S-306H Link Cam Washer g3 7 oA 1
B-5 02-0035-2500 Screw(15/64” n=28) At 1
B-6 SC-0150-2500 Screw(9/32” n=28) A4 1
B-7 SC-0183-2700 Screw(15/64” n=28) AA 1
B-8 08S101P-306H H, M Thread Take-Up Lever Ass y(H) A7) (= ) §r k3 1Set
B-9 08S501P-306H H, M Thread Take-Up Lever(H) A 7)-3 1
B-10 08S502P-306H H, M Needle Bar Crank(H) v o ﬁ%i—?—%% 1
B-11 08S503P-306H Thread Take-Up Lever Crank A7) awa 1
B-12 08-511A-123A Needle Bearing A7l UE e8] (KT8123NC3) 1
B-13 08-511A-123A Needle Bearing A7) UE wWlola (KT8123NC3) 1
B-14 08S504S-306H Needle Bar Crank Rod vl 289 & 1
B-15 08S5075-123A Screw vEd C/R A 1
B-16 08S101S-306H L, K Thread Take-Up Lever Ass y(L) A7) (z)-HEL 1Set
B-17 08S501S-306H L, K Thread Take-Up Lever(L) A 7] -H-E & 1
B-18 08S502S-306H L, K Needle Bar Crank(L) el 2da-4gg 1
B-19 SC-0317-2700 Screw(15/64” n=28) HuUA 1
B-20 08S505S-306H Needle Bar Holder v Fol 1
B-21 08-508S-123A Screw v 7ol Uhab 1
B-22 08S506S-306H Thread Take-Up Pin A7 2 1
B-23 SC-0317-2700 Screw(15/64” n=28) A A% a3 A 3
B-24 04-001A-120H Needle Bar b} ) 1
B-25 045102S-306H Needle Bar Bushing(U) v A4 1
B-26 SC-0164-2700 M5 Screw(11/64” n=40) A A% e TAYA 2
B-27 04S204S-306H Needle Bar Bushing(L) b5 &3A 1
B-28 04S106S-306H Needle Bar Guide Block b ok B2 1
B-29 04-007A-120H H Thread Guide For Needle Bar(H) HEd Achl-3E& 1
B-30 04-008A-120M M, L, K Thread Guide For Needle Bar(M) s Aok - Hl& 1
B-31 SC-A131-4522 Screw At 1
B-32 H Needle(DPXx17 #19) HE-3E4 1
B-33 M Needle(DP X5 #16 (#14)) vhE-dukg !
B-34 L, K Needle(DP x5 #11) HhE-a e 4 1
B-35 025107S-306H Upper Shaft Bushing(F) A% A 1A 1
B-36 02S009S-306H Bobbin Winder Driving Wheel A 5 3 1
B-37 10-017S-8577 Screw Eol 2% B/S 1R UA 2
B-38 02S111S-306H Upper Shaft Bushing(M) 4% 3 824 1
B-39 02-121A-1230 Upper Shaft Collar Az Fhe 1
B-40 SC-A308-5607 Screw(15/64” n=28) AA7 AR A 2
B-41 25S5001S-306H Hand Pulley Gear “A” A=Zd 7o “A” 1
B-42 SC-A308-4517 Screw 18 hAH(15/64” n=28) 4
B-43 255001S-306H Hand Pulley Gear “A” AT Eg 7)o] “A 1
B-44 255009S-306H Hand Pulley Bushing T A 1
B-45 SC-0114-1230 Screw A YAH(15/64” n=28) 1
B-46 255105S-306H Hand Pulley Shaft Ao EE = 1
B-47 25S007S-306H Hand Pulley Roller N =229 1
B-48 25S006S-306H Hand Pulley Roller Hinge Pin JcEe 22Y w4t 1
B-50 25S5011S-306H Hand Pulley Spring ATy ~Axy 1
B-51 02-026A-120D Hand Pulley A= 1
B-52 2550125-306H Screw Ao AU 1
B-53 02-016A-120D Upper Shaft Bearing (R) %% w03 (6302ZZ NR) 1
B-54 02-023R-120D Spacer O-Ring(P15) 230l 4 0 1
B-55 02-017A-120D Coupling ALY 1
B-56 08-037SC-120D Screw A (M6X1.0 L=8) 8
B-57 02-119A-120D Main Motor ZZ g 1
B-58 02-020S-120D Screw A (M5X0.8 L=25) 4
B-59 07-011W-1230 Spring Washer 222 A ($5) 4
B-60 10-020W-2700 Washer oA (¢5) 4

Note: H—Heavy Material(¥%€), M—Medium Material(¥ 8F&)
L—Light Material(¥% %), K—Knit Material(1 E§)



Lower Shaft Mechanism

olE &

\
\ @
L
LN il YRR Y

AN\
N\

\

‘___
\
STTTTTTTAUN

AN
C-21, C-50 C-43 C—46
% C-45




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q' ty
C-1 AS-003752-00 Lower Shaft Ass'y &%(x) 1Set
C-2 GP-013203-00 Lower Shaft 3% 1
C-3 GP-010180-01 Lower Shaft Gear = 7)o 1
C-4 PN-000215-00 Taper Pin glolz = 1
C-5 SC-0512-1230 Screw A 5
C-6 07S006S-306H Lower Shaft Rear Bushing 3% 3 1A 1
C-7 075007S-306H Needle Bearing(KT8110) Yol & o] 2
C-8 075008S-306H Thrust Washer EZ2E 94 1
C-9 10S114S-306H Lower Shaft Collar = 7t 1
C-10 07S111S-306H Crank Rod aya o 1
Cc-11 SC-0179-3710 Serew(11/64” n=40) Fua 2
C-12 075013S-306H Crank Rod Hinge Screw a#a £ i 1
c-13 SN-0116-3400 Nut(1/4” n=40) HE 1
C-14 07S115S-306H Oscillator Shaft oAH ol F 1
C-15 SC-0317-2700 Screw(15/64” n=28) A 2
C-16 07S117S-306H Oscillator Shaft Collar(L) oA g & 7tek(F) 1
C-17 07S019S-306H Oscillator 2FZ 7] 1
C-18 075020S-306H Washer kA 1
C-19 43-009C-1600 E-Ring E-#(&37 9) 1
C-20 07S122S-306H Oscillator Shaft Collar(R) oA olE] F FHEH($) 1
c-21 07-023A-120H Bobbin Case Ass'y BHl Alo]A(£) 1Set
C-22 07-224A-120H Bobbin Bl 1
c-23 07-021A-120H H Shuttle Race Ring(H) AE dolx F-FE8 1
c-24 07-022A-120M M Shuttle Race Ring(M) AE dolx B-YukE 1
C-25 07-023A-120L L, K Shuttle Race Ring(L) AE dojx B-4ES 1
C-26 | 07-128A-120H H Shuttle(H) AE-FEE 1
C-27 07-129A-120M M, L, K Shuttle(M) MHE-Yurg 1
C-28 07-030A-120H Shuttle Driver HME Ciloly 1
C-29 078033S-306H Screw (M5 x P0.8) Hrpat 1
C-30 07S132S-306H Shuttle(L) UEsEg wogH 1
C-31 06-001S-3900 Screw(15/64” n=28) FHupat 1
C-32 SC-0525-5300 Screw(11/64” n=40) FAuAa 1
C-33 07S035S-306H Shuttle Race Adjusting Shaft HE Holxr 24 % 1
C-34 07S107S-306H Needle Roller Bearing s ¢ dog 1
C-35 07S038S-306H Shuttle Bearing Washer AE wo]E 94 1
C-36 07S040S-306G H, M Shuttle Upper Spring AE AY A28 (GS) 1
C-39 SC-A121-4122 Screw(3/32” n=56) ok 2
C-40 07S042S-306H Inner Hook Presser Shaft Ass'y & Jhup 8 E(z) 2
C-41 06-033M-3800 E-Ring E-®(&37 3) 2
C-42 07S046S-306H Inner Hook Spring & 7lup ofd Az 2
C-43 07S047S-306H Hook Cover Ass'y = A (z) 1Set
C-44 07S051S-306H Hook Cover Plate Spring A Z A 9 2z A 1
C-45 07S052S-306H Hook Cover Plate Spring B Z A 3 ~2=Z8 B 1
C-46 07S050S-306H Spring Pin(¢2x 19.8) 2z I 1
C-47 SC-0543-2302 Serew(11/64” n=40) E7hit A 2 A 2
C-48 07-042G-120L L, K Shuttle Upper Spring (L) AEAY £2238 (3) 1
C-49 07-041G-120L L, K Shuttle Upper Spring (U) AEAY 223 (4) 1
C-50 07S023S-306H BL Bobbin Case Ass y(BL) Byl Aolx(2w HE F4&) 1Set
C-51 075026S-306H BL Bobbin(BL) 2Hl(2w] HE &) 1
C-52 07S027S-306H BL Shuttle Race Ring(BL) HNE Yo (2w AE &) 1
C-53 075028S-306H HBL Shuttle(HBL) AE(FE 20 AE %8) 1
C-54 075029S-306G MBL Shuttle(MBL) HE(Yu 2v) A5 %8 1
C-55 07S030S-306H BL Shuttle Driver(BL) AE Ciloln (28] HE F§) 1
C-56 07S116S-306H Oscillator O-Ring QA o€ 0-8 1

Note: H—Heavy Material(¥%$%), M—Medium Material(% %), L—Light Material(¥ &%), K—Knit Material(\ E$),
BL—Large Shuttle Hook(2u] A& %), HBL—Heavy Material & Large Shuttle Hook(%F& 2w A& F&),
MBL—Medium Material & Large Shuttle Hook(2 ¥l 2v) A& &)



Presser Plate Mechanism
TEL LA




SunStar

Parts No. Note Name of Parts = g Q’ ty |Assembly No.
21-101A-120H Presser Plate Bushing e A 1
01-0000-BT13 Presser Plate Solenoid Ass'y FE3 £grolt(R) 1Set
21-003S-120H Screw A ik 4
21-036S-120H Screw B Fa B 2
01-017W-1600 Washer A4 BYA 2
21-133A-120H Presser Plate Solenoid Base P23 £dolt BF oA 1
SC-0307-1230 Screw(3/16” n=32) A 4
21-105A-120H Presser Plate Link(A) eI FA(A) 1
21-206A-120H Presser Plate Link Shaft(A) 23 83 %(A) 1
SC-0164-2700 Screw(11/64” n=40) b 2
09-025W-8270 Washer A 5
21-103P-120H Snap Pin( ¢ 8) 2%3 (337 ¢8) 4
21-110A-120H Presser Plate Link(B) Lg% 33(B) 1
21-111A-120H Presser Plate Link Shaft(B) &% 93 %(B) 1
21-114A-120H Presser Plate Link(C) &% 22(C) 1
21-016A-120H Presser Plate Link Shaft(C) g3 g3 %(C) 1
21-101P-120H Snap Pin(¢5) 29 A(54 ¢5) 1
21-118G-1201H Presser Plate Return Spring Feg gl Az (A4 37) 2
21-019P-120H Holder For D-17 eI Y 22 Ao 2
21-120A-120H Presser Plate Sensor Slit FE A A 1
SC-0158-3710 Screw (M3) Hua 2
15-027A-2070 Presser Plate Sensor 5 AA 1
21-123A-120H Base For Presser Plate FE A Ho] A 1
SC-0543-2302 Screw(11/64” n=40) FEI AA wola H AL 2
SC-0164-2700 Screw(M5) FEH 2 FA 1
21-035A-120H Guide For D-14 23 837(C) tolE 1
SC-0174-1230 Screw 23 83(C) stole Fuhat 2
10-020W-2700 Washer Faut 8gA(C) 7tolt 9k A 2
09-025W-8270 Washer Lot & A9 944 1
21-103P-120H Snap Pin( ¢8) fdlolE F AN 28 1
215039S-306H Washer FEH F 1A 1
21-026A-120H Presser Plate Shaft FEI F 1




Thread Release & Thread Tension Mechanism
A=) 2 A A T




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
E-1 40-040A-120H H Thread Tension Adjusting Ass’y(H) AR 24 A2 (z)-T5¢& 1Set
E-2 405002S-306H Thread Tension Adjusting Body ARE 24 AA EA 1
E-3 40S003S-306H Thread Tension Adjusting Shaft ARE 24 A2 F 1
E-4 40-6045-1230 Screw(9/64” n=40) oAb 2
E-5 40S005S-306H H Thread Take-Up Spring(H) A7) 2ZE-3ES 1
E-6 40S006S-306G | M, L, K | Thread Take-Up Spring(M) A7) 2z -Lukg 1
E-7 40-204A-1230 Thread Guide Disk Akl AHAl 4
E-8 40-304A-1230 Presser Plate For E-7 Aokl HA wEd 1
E-9 40S009S-306H Spring Cover 2=z A 1
E-10 40S010S-306H H Thread Tension Adjusting Spring(H) AAE z2H A28-358 1
E-11 40-333G-123A M, L, K | Thread Tension Adjusting Spring(M) ARd 24 ~z8-dug 1
E-12 40-804W-1230 Spring Stopper 2x8 ~AEY 2
E-13 40-204A-2350 Thread Adjusting Nut Azd A2 YE 1
E-14 SC-0108-2350 Screw(M6) A 1
E-15 AS-002639-00 Second Thread Tension Adjusting Ass’y 2z AzxA A2(x) 1Set
E-16 GP-008767-01 Second Thread Tension Adjusting Shaft Bz Az AAZF 1
E-17 40S019S-306H Second Thread Tension Adjusting Spring Bz A oh HA Az 1
E-18 40-704C-1230 Second Thread Adjusting Nut Bz Az4d A4 UE 1
E-20 40S023S-306H Thread Release Link A 5z A 1
E-21 40S024S-306H Thread Release Link Hinge Screw A 537 33 A 1
E-22 40-025A-120H Thread Release Connecting Rod A 537 dARE 1
E-23 40S026S-306H Hinge Screw A For E-22 A 37 dAFEC A A 1
E-24 SN-0111-1600 Nut(3/16” n=28) HE 1
E-25 40S028S-306H Hinge Screw B For E-22 A 527 dARE thig B 1
E-26 06-046W-7400 Washer 9hA 1
E-27 40-030C-120H Thread Release Stopper A 537 289 1
E-28 55-011S-5050 Screw(3/16” n=28) A 2
E-29 40-032C-120H Thread Release Adjusting Plate(A) A Hx7) z2A43(A) 1
E-30 40-033C-120H Thread Release Adjusting Plate(B) 4 537 24 9(B) 1
E-31 40S033S-306H Thread Release Return Spring A 537 gd 2xd 1
E-32 SC-0180-3800 Screw(11/64” n=28) FHuA 1
E-33 10-020W-2700 Washer b4 1
E-34 40-037C-120H Thread Release Shaft A 537 % 1
E-35 SC-0352-7400 Screw(3/16” n=28) Ak 1
E-36 40-039C-120H Thread Release Bar A 27 AEE 1
E-37 16-015S-3710 Hinge Screw For E-36 A 527 AR i 1
E-38 405044S-306H Thread Release Bar Guide A 537 ZEE ok 1
E-39 SC-0528-1230 Screw(9/64” n=40) oAt 2
E-40 40-040A-120M | M, L, K | Thread Tension Adjusting Ass’ y(M) AgE 24 A2 (2)-YukE 1Set

Note: H— Heavy Material(¥%-%), M—Medium Material(¥ "H§)
L—Light Material(2&%&), K—Knit Material(\]| E&)



e

k7

[

(]

h

o
N

= &)
n_rul.l
Q=

=

=3

L

K- -

\/ e
PaAD—F ) -
/

ey
/

¢ -

F-14




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
F-1 11-101A-120H Wiper Driving Lever stolz| & dly 1
F-2 06-027P-7400 Wiper Driving Lever Shaft 9olH TE dHu = 1
F-3 SC-0164-2700 Screw(11/64” n=40) Y 2
F-4 11-004A-120D Wiper Rod A sbo]s] Fr& A 1
F-5 11-205A-120H Wiper Rod Shaft glo]3] £T Z(M5) 1
F-6 06-046W-7400 Washer A 1
F-7 11-013S-5060 Hinge Screw For F-4 9ol £ whijat 1
F-8 SN-0101-1600 Nut(11/64” n=40) HE 1
F-9 GP-011319-00 Wiper Connecting Arm Ass’y ozl A7 ol (x) 1Set
F-10 05-014C-1230 E-Ring( ¢ 4) E-2(5%7 4) 2
F-12 06-027P-7400 Wiper Connecting Arm Shaft 9ol AA o}t = 1
F-13 SC-0164-2700 Screw(9/64” n=40) AR ZE g A 1
F-14 11-018A-120H Wiper Connecting Rod oozl A R 1
F-15 11-019R-120H Oil Shield Cap i oA A 1
F-16 GP-012584-00 Wiper Ass'y stol o (2) 1Set
F-17 SC-000332-00 Hinge Screw For F-16 9}olz] whiAb 1
F-18 GP-012585-00 Wiper Base Plate stolz] wlolx 1
F-19 SC-A174-4122 Screw(9/64” n=40) Jhutzkol VA 1
F-20 11-012P-120H Wiper Connecting Arm Shaft slolz AAYL % 1




Thread Trimmer Mechanism
AE ZH




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
G-1 12-0000-BT13 Thread Trimming Sol. Ass’y A £d ko E(2)(BAR-TACK) 1Set
G-2 10S002S-306H Thread Trimming Sol. Bracket AHd &g kol B 1
G-3 SC-0202-5050 Screw(3/16” n=28) AU 2
G-4 SN-0101-1600 Nut(11/64” n=40) HE 5
G-5 10S005S-306H Link For G-1 A EdlolE A A 1
G-6 10S006S-306H Screw (M4 X P0.7) AR 1
G-7 10S007S-306H Thread Trimming Driving Link Stopper Ad FE 83 2EY 1
G-8 10S009S-306H Thread Trimming Cam Ad A 1
G-9 SC-A129-4515 Screw(1/4” n=40) AR 2
G-10 10S011S-306H Thread Release Notch A 5327 w3 1
G-11 02014SC-4113 Screw (M4 X P0.7) ERR Y 2
G-12 10S113S-306H Thread Trimming Shaft Ad % 1
G-13 10S114S-306H Thread Trimming Shaft Collar A4 % ghe 2
G-14 SC-0164-2700 Screw(M5) ERR A 2
G-15 10S017S-306H Rubber Washer For G-12 Ad F 15 oA 1
G-16 10S018S-306H Thread Trimming Driving Link Ass’y AR FE ga(zx) 1Set
G-17 SC-0317-2700 Screw(15/64” n=28) A 1
G-18 10S022S-306H Thread Trimming Shaft Spring AE &2 AxE 1
G-19 10S023S-306H Thread Trimming Cam Roller AHd A 2ey 1
G-20 10S024S-306H Hinge Screw for G-19 AR A 2&d A 1
G-21 10S026S-306H Thread Release Lever A H27] g 1
G-22 10S027S-306H Thread Release Lever Pin A 37 4w 9 1
G-23 SN-0105-3400 Nut(15/64” n=28) yE 1
G-24 10-029A-120H Thread Trimming Connecting Rod Ad A R 1
G-25 10-220A-8577 Rod End(R) Rod End(%) 2
G-26 0869SN-9311 Nut(M5) yE 3
G-27 10S032S-306H Hinge Screw For G-24 AH dAd E& thia 2
G-28 06-036W-3800 Washer oA 1
G-29 10S1358-306H Thread Trimming Connecting Link AR A Ha 1
G-31 10-037A-120H Thread Trimming Connecting Bar A AAR 1
G-32 10S038S-306H Hinge Screw For G-31 A AAE At 1
G-33 10S062S-306H Link Stopper Screw g3 29 Wit 1
G-34 10S064S-306H Return Spring For G-31 AH AAE e Az 1
G-35 10-019S-7507 Spring Holder A28 Aol 1
G-36 10-140A-120H Needle Plate A 1
G-37 01-1365-1230 Screw(11/64” n=40) A AU 4
G-38 10-041A-120H H Needle Plate Cover(H) A% AW-FEE 1
G-39 10-043A-120M M Needle Plate Cover(M) A Aw-dubg 1
G-40 10-143A-120K L, K Needle Plate Cover(L, K) A Ad-Ed 1
G-41 04107SC-A001 Screw A3 Av Fyat 2
G-42 10-101A-120H Fixed Mes 1A WA 1
G-43 10S046S-306H Screw(9/64” n=40) ERR A 2
G-44 10-106A-120H Moving Mes T & 1
G-45 10-048A-120H Hinge Screw For G-44 T vl& ghyab 1

10S049S-306H Washer(t=0.4) % & 94 (10.4)
Gotb 10S050S-306H Washer(t=0.5) = 2 94 (10.5) 1

10-051W-120H Washer(t=0.6) & wl& ghA (10.6)

10-052W-120H Washer(t=0.7) 5 w2 944(10.7)
G-47 10S053S-306H Moving Mes Link L P 1
G-48 10S055S-306G Thread Trimming Lever “B” Ad g B” 1
G-49 10S056S-306H Thread Trimming Lever Ring A Ew e 1
G-50 10S057S-306H Thread Trimming Lever Shaft A de & 1
G-51 10S058S-306H Thread Trimming Lever “A” A e AT 1
G-52 10S059S-306H Thread Trimming Lever Screw A de] A GAE 1
G-53 10S060S-306H Screw(11/64” n=40) AAd B At 1
G-54 10-020W-2700 Washer 94 1
G-55 SN-0119-1230 Nut(3/16” n=28) AR AdE BaE YE 1
G-56 PN-000246-00 Thread Trimming Connecting Link Pin A A4 83 9 1
G-57 SC-0164-2700 Screw(M5 X L5) TAYA 1

Note: H—Heavy Material(¥%€), M—Medium Material(¥ 8F&)

L—Light Material(¥&%), K—Knit Material(1 E&)




X-Y Mechanism
Ly

X-Y

L




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
H-1 20-001A-120H Y-Feed Bushing(F) Y-ol% A %A 1
H-2 20-002A-120H Y-Feed Bushing(R) Y-o]& & 54 1
H-3 20-003A-120H Y-Feed Shaft Y-ol4 & 1
H-4 20-004A-120H Y-Feed Arm Y-o] % ofgt 1
H-5 SC-A308-5067 Screw(1/4” n=40) A 4
H-6 20-006A-120H Y-Feed Hinge Stud Screw Y-ol4 @A A 1
H-7 20-007A-120H Y-Sensor Film Y-AlA 2R 2 1
H-8 SC-0173-1230 Serew(3/16” n=32) At 4
H-9 GP-011575-01 X-Feed Lever Gear X-ol4 #lw 7]of 1
H-10 | 04S106S-306H X-Feed Block X-o]%& 2 1
H-11 20-011A-120H X-Feed Block Shaft X-olf &8 % 1
H-13 20-013A-120H X-Sensor Film X-AA A 1
H-14 20-015A-120H X-Feed Lever Gear Shaft X-ol% dlW * 1
H-15 20-016A-120H X-Feed Lever Gear Shaft Collar X-ol% dld = 7t} 1
H-16 SC-0533-3400 Screw(11/64” n=40) Y 2
H-17 20-051A-12HA X-Driving Motor Ass’y X-7% ZE (%) 1Set
H-19-1| 20-052A-12HA X-Drive Gear X-o]l%& FE 7)o 1
H-20 SC-0317-2700 Screw(15/64” n=28) Y 4
H-22 020-15SC-4113 Screw(M4, L=12) Fuat 8
H-23 20-055W-120H Washer kA 8
H-24 SC-0296-3900 Screw(11/64” n=40) T A Fua 4
H-25 10-020W-2700 Washer 94 4
H-26 20-053A-12HA Y-Driving Motor Ass'y Y-T% 2E (&) 1Set
H-27 20-030A-120H Y-Drive Gear Y-ol & F& 71 1
H-28-1| 20-054A-12HA Y-Driven Motor Mounting Plate Y-T+% 2E BZg 1
H-29 20-037A-120H X-Sensor Base X-A A wo] A& 1
H-30 | 20S076S-306H X-Sensor X-AlA 1
H-31 22031SC-8118 Serew(M4, L=10) Fuat 1
H-32 20-041A-120H Y-Sensor Base Y-RA Hlo] & 1
H-33 205029S-306H Y-Sensor Y-A1A4 1
H-34 02S030S-306H Serew(M3, L=9) Fuat 1
H-36 20-046A-120H Cloth Feed Support Plate S5 ol A A 1
H-37 20-048A-120H Cloth Feed Plate St o] &3t 1
H-38 | 20-149A-120H Feed Guide Plate ol slol= H e} 1
H-39 | 01-136S-1230 Serew(11/64” n=40) A FA 6
H-42 22-151A-12HA X-Step Motor Cable X-28 ZE Ao & 1
H-43 22-152A-12HA Y-Step Motor Cable Y-25 2E Aol 1
H-44 SC-0180-3800 Serew(11/64” n=40) At 5

Note: H— Heavy Material(

Z 5 8), M—Medium Material(¥ 8F-&)
L—Light Material(¥}&-&), K—Knit Material(\] E-&)




=
R
C
S
<
O
@
=
o
D
o)
e

IOl 2tH

[-29,30,31,33




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
I-1 22-001A-120H Feed Bracket ot B 1
I-2 22-002A-120H Lifting Lever(L) =9 () 1
1-3 22-003A-120H Lifting Lever(R) <3 ¥ () 1
1-4 22-004A-120H Lifting Lever Shaft <9 gy % 1
1-5 SC-0317-2700 Screw(15/64” n=28) A 1
1-6 06-046W-7400 Washer kA 1
-7 04-009C-3710 E-Ring E-Z (247 5) 1
-8 22-008A-120H Adjusting Plate 243 2
-9 01S106S-306H Screw Hua 2
1-10 10-020W-2700 Washer 243 e A 2
I-11 22-011A-120H Spring Guide Rod 228 7lo]lE RT (%) 2Set
I-12 43-010S-2500 Hinge Screw For I-11 222 Jlo]lE T thig 2
1-13 SN-0111-1600 Nut(3/16” n=28) HE 2
1-14 22-016G-120H H Spring For Lifting Lever(H) <8 ¥y A2zZE-55% 2
I-15 22-017C-120H Spring Collar A 228 7beh(A) 2
1-16 22-018C-120H Spring Collar B 228 7t2H(B) 2
1-17 22-019A-120H H Work Clamp Foot-L(H) EREH(FH)-FEE 1
1-18 22-020A-120H H Work Clamp Foot-R(H) LE($)-FES 1
1-19 22-021A-120M M Work Clamp Foot-L(M) LFuk()-Lukg 1
1-20 22-022A-120M M Work Clamp Foot-R(M) ERu($)-Lukg 1
1-21 22-023A-120L L Work Clamp Foot-L(L) LRu(F)-uEg 1
1-22 22-024A-120L L Work Clamp Foot-R(L) LEu($)-Eg 1
1-23 22-023A-120H Guide Cover For Work Clamp Foot =3 7lolt An| 1
1-24 SC-0310-8130 Screw(9/64” n=40) Ak 4
1-25 22-125A-120H Finger Guard 27 e 1
1-26 SC-0528-1230 Screw(9/64” n=40) 5 Jhbd A (%) 2
1-27 SC-0108-2350 Bolt(M6X [ 20) IFEE 2
1-28 225025S-306H Washer A 4
1-29 22-329A-120H Feed Plate(H) ol ET-TES 1
1-30 22-030A-120M M Feed Plate(M) ol Fa-dut& 1
1-31 22-033A-120L L Feed Plate(L)-A o] 3 (A)-uHEE 1
1-32 22-034A-120L L Feed Plate(L)-B ol 53(B)-uHE ¢ 1
1-33 22-035A-120K K Feed Plate(K) ol EH-ESL 1
1-34 22-031A-120H Screw(M6x [10) A4 2
1-35 22-038A-120H Ball Support Plate g ARt 1
1-36 22-039S-120H Screw(M6) & AA % HrkaH(M6) 2
1-37 06-034A-3900 Ball -3 7
1-38 22-040A-120H Ball Base 2 o] & 1
1-39 SN-0116-3400 Nut(1/4” n=40) +HeE 223 YE 1
1-41 22-016G-120M | M, L, K | Spring For Lifting Lever(M) 29 vy 2=z¥-Yukg 2
1-42 22-023A-120K K Work Clamp Foot -L(K) =7E(FH)-VES 1
1-43 22-024A-120K K Work Clamp Foot -R(K) LRE($)-UES 1
I-44 GP-007807-02 Dust Plate(L) HA 2e] B2(3}) 1
1-45 GP-007808-02 Dust Plate(R) WA go] BA(9) 1

Note: H— Heavy Material(

B 5 &), M—Medium Material(¥ 4F-&)
L—Light Material(¥& %), K—Knit Material(l &%)




Lubrication Mechanism

28 2

-




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.

J-1 44-0000-1230 0il Wick 29 4

J-2 44-012C-1230 0il Hose 570 $#l% 34 (3%5)

J-3 445007S-306H 0il Return Felt A % 2% "WE A 1
J-4 44S008S-306H Arm Oil Return Felt ojgty 3E WE 1
J-5 445002S-306H 0il Hose For J-4 ojotE 3HE WE 09 T 1
J-6 44-008C-120H Holder For J-5 ofgt 3§ WE T2 Fo 1
J-7 SC-A156-4118 Screw(9/64” n=40) A 2
J-8 44S024S-306H Crank Rod Lubrication Plate aya £ F¢ F 1
J-9 SC-0548-7400 Screw(3/16” n=28) A 2
J-10 445027S-306H Crank Rod Lubrication Felt 33 & F§ YE 1
J-11 44-017C-120H Needle Bar Crank Rod Lubrication Plate st 293 £ F43 1
J-12 44-019M-120H Needle Bar Crank Rod Lubrication Felt s 293 £2& F4 YE 1
J-13 445032S-306H 0il Hose Holder(L) 29 32 Fol(k) 1
J-14 SC-0543-2302 Screw(11/64” n=40) A 4
J-15 445034S-306H Balance Lubrication Plate Wi A F6 3 1
J-16 44S035S-306H Balance Lubrication Felt W s F4 dE 1
J-17 SC-0340-3710 Screw(9/64” n=40) A4 1
J-18 44S039S-306H Bed Oil Return Felt HER S5 dE 1
J-19 44S001S-306H 0il Hose For J-18 WER 35 WE 09 5~ 1
J-20 445041S-306H Oscillator Lubrication Plate LEZ Jlo] F4 3 1
J-21 445042S-306H Oscillator Lubrication Felt Q%% 7o) 4 HE 1
J-22 445005S-306H Cable Holder 29 2% (A) 1
J-23 44S044S-306H Shuttle Lubrication Plate AE 4 2 1
J-24 44S046S-306H Shuttle Lubrication Felt(L) HE F4 BE(X) 1
J-25 06-033M-7400 Shuttle Lubrication Felt(S) AE F8 FE() 2
J-26 44-034R-120H Bed 0Oil Wick Rubber Cap T 4 TE o 1
J-27 4450525-306H 0il Window % 2
J-28 445053S-306H 0il Gauge 29 Flo|A 2
J-29 445054S-306H 0il Window Rubber Ring % 1%e 2




K Table & Thread Stand

EIOIE & &T§320| &




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
K-1 Table Ass'y glo| &(2) 1Set
K-2 TZ-001-1000 Table Stand Ass'y glol & o}y (z) 1Set
K-3 Table Drawer glol & A% 1
K-4 Support Bracket For K-3 glo] & A g vkx B 2
K-5 Screw Nail e A 4
K-6 90A008S-811H Accessary Case ERR] 1
K-7 Screw € Ak 2
K-8 01S122S-306H Hinge 3 A 4 2
K-9 01S123S-306H Hinge Rubber 374 ¥ 2
K-10 | 01S124S-306H Hinge Pin A4 2
K-11 SC-0164-2700 Screw (M5 X P0.8) A 2
K-12 01S126S-306H Bolt(M6x 1 60) E2E 5
K-13 01S127S-306H Nut(M6) HE 8
K-14 01S128S-306H Washer oFA 9
K-15 91-106A-120H Oil Pan 29 Hbo] 1
K-16 | 44-0000-1230 0il Wick 2.9 W] 4 1
K-17 Screw Nail g At 5
K-18 | 91-002C-7400 Oiler 2 A%E 1
K-19 90S008S-306H 0Oil Supporter 295 o 1
K-20 Nail 13 ¥ 4
K-21 90S010S-306H Cushion Rubber T R 2
K-22 91-007A-2302 Thread Stand Ass’y A Zol(2) 1Set
K-23 | 91-005A-SH51 Power Switch A 2914 1
K-24 Screw Power Switch AY 2992 A YA 2
K-25 GP-006544-00 Support Rubber Safety Switch b A91% Wy R 1




Accessories
OtMIALE

I I
I I
I I
I I
I I
I I
I I
I I
I I
I I
| | L-4 L-14
I I
I I
___________________________ J

L-6

L-7, L-8, L-9
L-5
\ L-16 L-17 L-18

&5




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
L-1 91-102C-1230 Driver(L) Zhol ] (k) 1
L-2 91-103C-1230 Driver(M), (S) ol (1), (/h) 1 Ass'y
L-4 915004S-306H Spaner(9x10) 237y 1
L-5 91-011C-1230 Oiler Y FHE 1
L-6 91-108C-1230 oil o9 1
L-7 H Needle(DP X 17 #19) uhE(DPX17 #19) 1
L-8 M Needle(DP X5 #16) u5(DP x5 #16) 1
L-9 LK Needle(DP x5 #11) vh&(DP X5 #11) 1
L-10 07-224A-120H Bobbin Byl 2
L-11 91-001C-2700 L-Shaped Wrench LA #%] (2mm) 1
L-12 91-004C-2700 L-Shaped Wrench L #1% (2.5mm) 1
L-13 91-003C-2700 L-Shaped Wrench LA @ (3mm) 1
L-14 91-001C-3800 L-Shaped Wrench LA #1%] (4mm) 1
L-15 | 91-002C-2700 L-Shaped Wrench LA #12] (5mm) 1
L-16 12-0146-SC53 Fuse(1A, 30mm) F2(14, 30mm) 1
L-17 | 05-002C-SW65 Fuse(10A, 30mm) F2(10A, 30mm) 1
L-18 | 12-046C-SC53 Fuse(15A, 30mm) F2(15A, 30mm) 1

91-001C-120H

Head Cover

w4 A







SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
M-1 SSBT-0000035 Control Box Ass'y ZEE~ () 1
M-2 GP-008658-01 Box Body 1} ] 1
M-3 GP-008671-00 Front Profile Upper AWy zasd-4 1
M-4 10-016S-CPT1 Screw(M4xL12) Ay zz299-4 24 1AHM4xXL12) 2
M-5 GP-008672-00 Front Profile Lower Ad s z23}9-3 1
M-6 10-016S-CPT1 Screw(M4x L12) Auy z299-3 1A M4XL12) 2
M-7 GP-008673-00 Rear Profile Upper sy zasd-4 2
M-8 10-016S-CPT1 Screw(M4 x L12) e zead-4 3P A (MeXLI2) 4
M-9 GP-008674-00 Rear Profile Lower TR 2y -3 1
M-10 | 10-016S-CPT1 Screw(M4 X L12) ey zzsd-a 1FUAH(MeXL12) 2
M-11 GP-008666-01 Upper Frame 7A2AA -4 1
M-12 | 10-004M-SW68 Serew(M3 X L5) A2AAW-4 LA AHMIXLS) 4
M-13 GP-008663-01 Lower Frame 7h2A A )-8k 1
M-14 | 10-004M-SW68 Serew (M3 X L5) H2AA N -3 2 IAH(M3XLS) 4
M-15 GP-008662-00 Upper Cover A 7w 1
M-16 EP-000040-00 Control Box Fan FEEUXA Fan 1
M-17 SC-000392-00 Serew(M4 X L30) ZEZ4A Fan 24 UAHM4XL30) 4
M-18 | 09-041S-3701 Fan Nut(M4) Fan U E(M4) 4
M-19 10-004M-SW68 Serew(M3XL5) Au A 3H A M3XL5) 6
M-20 GP-008667-00 Insulation Plate Ad ZHolE 3
M-21 BD-000204-00 Backplane Board WEel BE 1
M-22 10-020M-SW66 Screw (M3 x L12) Backplane Board T4 U4 (Set)(M3xL12) 18
M-23 GP-008659-01 Rear Cover A 1
M-24 10-004M-SW68 Screw (M3 X L5) Fe AW 1A M3XL5) 6
M-25 | EP-000039-00 SMPS SMPS 1
M-26 | GP-008701-01 SMPS Bracket SMPS H##l 1
M-27 | 10-002S-SW66 Serew(M3 X L8) SMPS 74 }AH(Set) (M3XL8) 5
M-28 | BD-000203-00 DDC Board DDC HE 1
M-29 | 10-002S-SW66 Screw(M3 X L8) DDC HE 74hAH(Set) (M3XL8) 6
M-30 | BD-000205-00 Digital Board UAg wT 1
M-31 GP-008668-01 Digital Board Bracket tAe BT B 1
M-32 | GP-007198-00 SMD FET Ragiator Sheet A" BE SMD FET WA E 1
M-33 | 10-002S-SW66 Screw(M3 X L8) UAe BT 1A T4 UA(Set)(MIXLS) | 4
M-34 | BD-000207-00 Step Board 28 HE 1
M-35 GP-006318-00 Step Board Radiator 28 HE Wi 1
M-36 | GP-007197-00 SMD FET Ragiator SMD FET %4 1
M-37 10-004M-SW68 Screw(M3xL5) SMD FET 4% 24uUA (Set)(M3XL5) 1
M-38 EP-000041-00 Step Board Fan 2BB T Fan 2
M-39 01-017C-DU33 Screw (M4 x L.25) ~®lHE Fan 14 vAH(M4XL25) 4







Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
M-40 | GP-010656-00 Step Board Stud(A) 28 BT ZEIE(A)(3-5-5) 5
M-41 | GP-007198-00 SMD FET Radiator Sheet 28 BT SMD FET #dAE 2
M-42 | 10-012M-PT10 Step Board Stud(B) 28 BT 2B E(B)(3-5-15) 5
M-43 GP-007196-00 Step Board FET Radiator Step Board FET %< % 2
M-44 07-004S-SM5S Screw (M4 xL10) Step Board FET #943h IAUA (Set)(M4xL10) | 4
M-45 | GP-007199-00 FET Radiator Sheet A FET WA E A 1
M-46 GP-007201-00 FET Radiator Sheet B FET 494 E B 1
M-47 | 07-005S-SM5S Screw(M3 X L10) FET 244k (Set)(M3XL10) 11
M-48 GP-008669-01 Step Board Bracket 28 BT B 1
M-49 | 10-004M-SW68 Serew(M3 X L5) 28 BE 3L (M3XL5) 5
M-50 | BD-000206-00 Main Board FZHT 1
M-51 GP-007203-00 Main Board Radiator FZHT "Wy 1
M-52 10-012M-PT10 Main Board Stud FZHT AF E(3-5-15) 3
M-53 01-0035-2070 Screw (M4 x L16) HelAho] 9. & T UAH(Set) (M4 XL16) 1
M-54 | 10-003M-PT10 Screw(M4 X L10) IPM 24 AH(Set) (M4 X L10) 2
M-55 GP-008670-01 Main Board Bracket FZRT B 1
M-56 | 10-002S-SW66 Serew(M3 X L8) FZHT 144 (Set) (M3XL8) 4
M-57 | 07-004S-SM5S Serew(M4 X L10) s A A4 (Set) (M4XL10) 1
M-58 GP-008660-00 Cable Cover Aol & A 1
M-59 | 10-003M-PT01 Secrew (M4 X L8) Aol & 7Au ZHUYAH(M4XLY) 4
M-60 GP-007711-00 Digital Board Sticker YA 2 AEHA 1
M-61 GP-007712-00 Step Board Sticker 28 BT 2EH 1
M-62 GP-007713-00 Main Board Sticker F% 5T 2EA 1
M-63 | 09-023C-SC53 QC Passed Sticker QC Passed ~€7 1
M-64 | GP-010843-00 Voltage Sticker Atk 2EA 1
M-65 | 04-004S-AU10 Caution Sticker A AL €A 1
M-66 | CA-00342-00 SMPS Connecting Cablel SMPS o7 Alo| £1(44) 1
M-67 CA-00343-00 SMPS Connecting Cable2 SMPS 74 Alo|&2(%Y) 1
M-68 | CA-00351-00 Jumper Cable a3k Ao Aol 1
M-69 04-001C-SE50 Screw(ST5XL16) ZEZu~ IHYAHA) 4
M-70 | 01-001M-PTO01 Secrew (M6 X L45) ZEEZH2 34UA(B) 4
M-71 | 01-003S-SW66 Spring Washer(M6) 2z 94 4
M-72 | 01-004S-SW66 Washer(Ms) 3 94 4
M-73 91-001C-BT10 Urethane Washer S-dlg oA 4
M-74 | 01-001S-NET1 Serew(M3 X L6) B B 144 6
M-75 GP-012617-00 Board Bracket Handle HE HEPll £3bo| 3
M-76 | 10-073S-3701 Serew(M3 X L10) HE HePll E3do] 1A 6
M-77 | GP-011488-00 Brand Sticker A% 2€A 1




-
R
c
©
<
&)
D
=
=
c
-
c
Re
-
©
| .
)
o
@

_ \)
)

e BOF

QHHOIME 2

Back




SunStar

Ref. No.| Parts No. Note Name of Parts = % Q’ ty |Assembly No.
N-1 GP-011454-00 Membrane Switch Wagel £93 1
N-2 GP-011450-00 Front Cover A A 1
N-3 BD-000217-00 0/P Board O/P BE 1
N-4 CA-000344-00 Operation Cable z2g A7 Aol & 1
N-5 11-0025-5050 Fixing Screw For O/P Board 0/P BE THUA(STIXLS) 4
N-6 BD-000216-00 * CF Card Board CF CARD RE 1
N-7 CA-000395-00 CF Card Power Cable CF CARD A9 Aol & 1
N-8 CA-000396-00 CF Card Cable CF CARD 54474 Aol & 1
N-9 11-002S-5050 * Fixing Screw For CF Card Board CF CARD RE ¥HYAHST3XLS) 2
N-10 15-026M-1000 Cable Tie Aol & Eto] 4inch 2
N-11 GP-011452-01 CF Card Cover CF CARD AH 1
N-12 GP-011451-00 Rear Cover FHA 1
N-13 11-002S-5050 Fixing Screw For Rear Cove T AW T YAH(ST3IXLS) 4
N-14 GP-011455-00 Stand For OP Box OP Box £HE 1
N-15 SC-000410-00 Fixing Screw For OP Box OP Box A WA M4Xx12) 2
N-16 SC-000411-00 Fixing Screw For OP Box Stand OP Box ~¥& 23 1}AH(ST4xL16) 4







SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
0-1 10-001A-PT11 Cover A 1
0-2 10-002A-PT11 Base ] o] & 1
0-3 10-001B-PT11 Stopper A 2EH A 1
0-4 10-002B-PT11 Stopper B ~EH B 1
0-5 10-003B-PT11 Stopper C 2EH C 1
0-6 10-004B-PT11 Guide A HER=N 1
0-7 10-005B-PT11 Guide B Jbo]E B 2
0-8 10-006S-PT11 Spring A 2ZE A 2
0-9 10-007S-PT11 Spring B 228 B 2
0-10 10-006B-PT11 Guide Base 7hol & Hlo] A 1
0-11 10-007B-PT11 Guide Cover 7hol = 7 1
0-12 10-008B-PT11 Switch Cover 2914 A 1
0-13 10-003A-PT11 Shaft % 1
0-14 10-001S-SW68 E-Ring E-¥ ¥EY (244 5) 1
0-15 10-004A-PT11 MICRO SWITCH nfo] 22 A9]% 2
0-16 10-001C-PT11 GROMMET BUSH GROMMET BUSH(-}, DASB-500-6) 1
0-17 10-028S-SC53 Screw Guide Base(M3xP0.5 L=7) TtolE wlo] & 29 YA 4
0-18 10-008M-PT11 Serew MICRO SWITCH(M3XP0.5 L=38) MICRO S/W 294 2
0-19 10-021M-SW66 Screw Guide Cover(M3XP0.5 L=6) Thol & Awl zdpA 4
0-20 10-008S-PT11 Spring C 2237 C 1
0-21 11-002M-PT10 Sponge(t5 X B10) 2EA 2




Cable Unit
AOIE A

& A =
<« < <
%% / %%




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
P-1 02-001B-BT01 Operator Cable ZAHE Ao & 1
P-2 02-008B-BT01 Step Motor Drive Signal Cable 28 2E 7§ A5 Aole 1
P-3 Foot Switch Input Cable gtk 2902 g Aol 1
P-4 02-011B-BTO01 Solenoid Power Cable £l ol AL Ao & 1
P-5 02-028A-120H X Axis Step Motor Cable X & 28 Zg ¥ Aoy 1
P-6 02-013B-BT01 Step Motor Power Cable 28 BE A4 Aol & 1
P-7 02-009B-BT01 Servo Motor Drive Signal Cable AR HE FEAZ 1

21-029A-120H Presser Foot Solenoid Cable P23 £d kol AlojE 1
P-8

21-029A-120H Thread Trimming Solenoid Cable AR &H ot Aol g 1
P-9 02-012B-BT01 Servo Motor Power Cable AR e A Aol g 1
P-10 Sensor Input Cable AA 4 Aol & 1
P-12 02-010B-BT01 Servo Motor Auxiliary Cable AE ZE HZ Ao & 1
P-14 02-014B-BT01 Cooling Fan Cable Wz Aol & 1

P-15 02-029A-120H Y Axis Step Motor Cable Y % 28 2H 28 Flo]& 1




=
R
=
S
<
O
@
=
o
D
o)
e

=

E A

|0l

o
i
o
o




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
Q-1 22-073A-12HA Feed Bracket glolz B 1
Q-2 22-075A-12HA Lifting Lever(Right) £ ($) 1
Q-3 22-074A-12HA Lifting Lever(Left) S () 1
Q-4 22-076A-12HA Air Cylinder olo] A2t} (Q2DL6-KR-25D) 2
Q-5 22A030S-306H Cylinder Knuckle Ay & 2
Q-6 Knuckle Pin yZ 9 2
Q-7 05-014C-1230 E-Ring($4) E-3(44) 4
Q-8 49A003S-811H Hose Elbow(M-5HL-4) 32 AH$ M-5HL-4 4
Q-9 05A039S-811H Air Hose(TU-0425) o] 3£ TU-0425 -
Q-10 22A048S-811H Air Hose Label(S4L) ool 3~ g (S4L) 2
Q-11 22A049S5-811H Air Hose Label(S3R) ool 32 g (S3L) 2
Q-12 Cylinder Shaft Washer Ay 2 94 2
Q-13 04-009C-3710 E-Ring E-3(247%5) 1
Q-14 22A048C-811H Air Hose Label(S4R) ofle] &~ 24 (S4R) 2
Q-15 22A049S-811H Air Hose Label(S3R) ofle] &~ #4(S3R) 2
Q-16 22-077A-12HA Cylinder Shaft Ay 2 1
Q-17-1 | 22-023A-12HA Pneumatic Presser Foot(L) FoHg =33 1
Q-17-2 | 22-024A-12HA Pneumatic Presser Foot(R) FeHg = F($) 1




Frle i

Hinge Screw For S-3

Moving Mes

10S047S-306H
10S048S5-306H

S
=
>
5
2
>
= — —
fe]
B0
=
o~
N =
~ I A n__ﬂ =
o« A ™ <
! N @ < w =
o \\ /N/ D_n o HM
_E =
£ O\ VA R
b=, - G ™
/ W \ ©o < Y
N ™ v
\ /7/ _ ! D_n LAY
/ W\ o o N
m / AN \ h\n\ﬁ., W\
........... | . \
=) Ca VAN T Wy ) .a@ X
= i N -
- h\Y QY \ Ay h = )
< < N\ Py WA \ //M _ =
5 i) W AT NN \ W g
Q - 0 \ { { 1 W\ =~ AN = AN “—
o . NCERAY N < (= — b \ 5
\ WwooWy AR P i [Te} \ O—-
M \ N ,___ V o\ x4 ? 7 m
AN S . ol NEA ! / 5
- AN = Y Ay — Ay gaB / S| :
(O} T N S 1IN N2 74 S/ 3
g \ \7 11 Wi 3N / 9
= B o A 5 Y b P / £,
™\ 7 Q © /5 Yy | . A )
m D_n \ 4 o 5 5 Aﬂ.\k\ o / ° s
= e N v Ak
............... g E
— z e
© le” o
< Al g
o =2
= KU
D ey
== i
2 5|
'
12} 2]
£ 3|3
Sl < | a
P o (=]
A
S
=
.7 N
S | o
o

R-3
R-4




X-Y Mechanism SunStar

Ref. No.| Parts No. Note Name of Parts = | Q’ ty |Assembly No.
S-1 20-052A-12HA X-Drive Gear X-o|& FE 7]¢] 1
S-2 20--051A-12HA X-Driving Motor Asm. X-TE 2E(R) 1
S-3 02-001W-2302 Washer 9FA 4
S-4 07-016S-4113 Serew (M4 X P0.7 X L12) Apa 4
S-5 20-054A-12HA Y-Motor Mounting Plate Y-2E B33 1

S-6 20-053A-12HA Y-Driving Motor Asm. Y-TE 2E(R) 1




Air Control Mechanism
Ly

Ollof MIOd

o
N
—
o
N
-
@
<C
N
(%]
o
o




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
T-1 49-001A-12HA Quick Coupling(PY0400) % A% 2
T-2 05A039S-811H Air Hose dlojzx —
T-3 22A0655-811H Hose Lable(S3F) Z 22 (S3F) 2
T-4 22A066S-811H Hose Label(S4F) S2ebH (S4F) 2
T-5 49-002A-12HA Solenoid Valve Asm £d| ot WH(Z) 1Set
T-6 Screw 2R 2
T-7 05A039S-811H Air Hoce oo Z 0.5
T-8 49-004C-5030 Elbow Union B $1d PLO6-02 1
T-9 49A007S-811H Air Pressure Switch E 297 1
T-10 49A006S-811H Filter Regulator el d @0l g 1
T-11 Screw (M5 x P0.8) 23 2
T-12 Washer A 2
T-13 Nut YE 2
T-14 49A005S-811H Finger Valve 07 We 1
T-15 49-002C-5030 Quick Joint Plug % 29 E CF-22 1
T-16 01A148S-811H Cable Tie Ao & eho] 5
T-17 49-016A-12HA Pneumatic I/0 Cable ¢ 94%8 Aol DES-023 1




ofof &of 24 (1)

Air Control Mechanism (1)

SPS/A-B1201-22

SPS/A-B1201-22-TH

T-29




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
T-1 22A046S-306H Solenoid Valve &0l Wa 2
T-2 49A019S-811H Manifold Block P EA R 1
T-3 49A020S-811H Silencer %87 2
T-4 49A021S-811H Plug B Z91B 3

HA-22
T-5 49A015S-811H Hose Nipple xS 4
T-6 49A014S-811H Half Union sz §Ue 1
T-7 90S021S-306H Screw (M3xL30) | ZAUA 2
T-8 49-016A-12HA Pneumatic I/0 Cable T4 4& Aols 1
T-9 22A046S-306H Solenoid Valve Sdxolt Wy 2
T-10 49A019S-811H Manifold Block WUy 29 1
T-11 49A020S-811H Silencer %87 2
T-12 49A021S-811H Plug B Z91B 3
T-13 49A015S-811H Hose Nipple Z2YE 3
T-14 49-008A-106L Half Union sz §Ue 1
HA-20-TH
T-15 09-004S-5030 Plug Bolt Ze1 2E 1
T-16 90S021S-306H Screw (M3xL30) | 244 2
T-17 49-016A-12HA Pneumatic I/0 Cable T 4 Aols 1
T-18 49A016S-811H Quick Coupling 4 Agd 2
T-19 05A039S-811H Air Hose oo}z s 2
T-20 22A201S-811H Air Hose Tube olejss FH 2
T-21 22A046S-306H Solenoid Valve Sdolt WH 3
T-22 50A048S-811H Manifold Block U Y £ 1
T-23 49A020S-811H Silencer 287 2
T-24 49A021S-811H Plug B Z81B 3
T-25 49A015S-811H | HA-22-TH | Hose Nipple z2YE 5
T-26 49-008A-106L Half Union FZ fUe 1
T-27 09-004S-5030 Plug Bolt Z91 %E 1
T-28 90S21S-306H Screw (M3xL30) | 4t 2
T-29 49-016A-12HA Pneumatic I/0 Cable 4 4 Aols 1
Note: HA-22— F 4 $E& &£23 =72
HA-20-TH— &4 28§ A =79 94 294
HA-22-TH— 344 FE& 28 =54 sid 2944




U- Wiper Mechanism (Option)
QIOIH 2 (M)

U-16




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
U-1 GP-012588-00 Wiper Base Sol5] o2 1
U-2 11-028A-12HA Solenoid £dlkolT 1
U-3 Spring Washer 228 94 2
U-4 Nut(M4) W E(M4) 2
U-5 SC-0543-2302 Screw(11/64” n=40) A 2
U-8 GP-012587-00 Wiper Crank BUEREE 1
U-9 SC-0330-7400 Screw(15/64” n=28) At 1
U-10 11-024A-12HA Wiper Link gho]3] 23 1
U-11 GP-008203-00 Hinge Screw For Wiper Link Stolg] @A thia 2
U-12 GP-012633-00 Wiper ol 5| 1
U-13 GP-012585-00 Wiper Base Plate Sholz] wo]2 1
U-14 11-024C-120H Hinge Screw For S-12 Stol¥] it 1
U-15 SC-0541-7600 Serew(9/64” n=40) bt 1
U-16 11-033A-12HA Wiper Cover Sholz] A 1
U-17 | 40-004W-1600 Washer 244 2
U-18 SC-0543-2302 Screw(11/64” n=40) A4 2
U-19 11-034C-12HA Wiper Solenoid Cable gho]¥ &l zolT #lo] 1
U-20 11-035R-12HA Rubber For Wiper Stopper Sbolg] 2EF FHIF 1




)

S U-1-13, 14
\\\0
N

u-1-2, 3
AR TOEE
il
<’Eé
Y
NP
u-1-12
Ref. No.| Parts No. Note Name of Parts = 3 Q’ ty |Assembly No.
U-T-1 | 01-002A-12HA Arm(Pneumatic Type) FHEH) 1
U--2 | 01-054M-120D Model Mark(Mono-Lithic Driven Presser Foot) 2ot (FH4 94y w7 1
U-1-3 | 01-056M-120D Model Mark(Separately Driven Presser Foot) zdlupg (F9H4) 2Py =39 1
U-1-4 09-002A-5030 Upper Thread Holding Pin Cylinder(Ass’y) A4 Tde] I A (2) (&)
U-1-5 62-001A-12HA Upper Thread Holding Pin Cylinder Bracket A 7o 3 Ay B 1
U-I-6 | 07016SC-4113 Serew sldzte] A A7Y Bl 3R 2
U-T-7 | 18014SW-3115 Spring Washer Aol A ARy nepl A 2z 4 | 2
U-T-8 | 18015CW-3111 Washer A4l A A 2l I F9A 2
U-1-9 | 09-003C-5030 Upper Thread Holding Pin Cylinder Knuckle Al A Ay Ug 1
U-11-10 | 62-007G-12HA Upper Thread Holding Pin Cylinder Knuckle Cap LA 3 A-Y WF A 1
U-11-11 | 49A003S-811H Hose Elbow & HS 1
U-11-12 | 49A001S-811H Air Tube oo] Fr 1
U-1-13 | 01-070M-12HA Wiper Sub-Class Sticker (Electric) Sholz] Ar-Fa 2eA(HA4]) 1
U-1-14 | 01-070M-12HA Upper Thread Holding Divee Sticker A 943 ~EH 1




Pedal Mechanism
HE 2

Ref. No.| Parts No. Note Name of Parts z | Q’ ty |Assembly No.
V-1-11] 12-012A-PT11 Foot Switch Ass'y FENES) 1Set
V-1-2| 11-001A-PT10 Base Foot Switch A A2 ulo] A 1
v-1-3 11-1000-PT11 One Step Stroke 15 2k 294 1
V-1-4 11-2000-PT11 Two Step Stroke 25wk 2904 1
v-1-5 08-015C-3701 Clamp Cable Aol & Frol 2
V-1-6 | 09-031S-3701 Screw Clamping Cable Ass y(M4X0.7 L=8) Aol & Fol 2UAH2) 1
v-1-7 11-001S-PT10 Ending Bushing oy BA 1
V-1-8 | 11-003A-PT10 Cover Foot Switch A s vl A 1
V-1-9 | 07-004S-SM5S Screw Ass'y for “A” Foot Switch Cover(M4x0.7 L=8) 44 A o]~ AW 2YA(z) “A” 2
V-1-10| 10-028S-SC53 Screw Ass'y for “B” Foot Switch Cover(M3x0.5 L=8) A4 Hg wolx Aw 29AHz) B 2
V-1-11| 11-002M-PT10 Sponge 2E7 2




V-

Needle Cooler Device (Option)
LIS2d &K (BH)




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
V-1-1 Face Plate 3 1
v-1-2 Guide A 7t E A 1
v-1-3 Guide B 7telE B 1
V-1-4 Guide Bracket stol & Bl 1
V-1-5 Nozzle =E 1
v-1-6 Bracket For Air Blow Speed Controller 23 c ZEEY HiP) 1
v-1-7 Speed Controller £33 ZEZY 1
v-1-8 Bolt For Speed Controller £¥E ZEEY IYBE 2
v-1-9 Washer For Speed Controller ~3E ZTEEZY THYA 2
V-1-10 Screw R 2
v-1-11 Screw ZtolE Bl #ihatk 1
v-I-12 Air Tube (84) dloj s 0.3m
V-1-13 Screw 23 ZEEY Bl IAGA 2




W ES

HES

—

D_
g

B1201M (HP)
X 2H (HP)




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
w-1 A-B1201-HP Hole Pattern Attachment T4 34 A2 (%) 1z
W-2 85-001A-12HP Cover Guide Aul sfolT 1z
W-3 85-002A-12HP Pin Plate A 7 ZdoE A 1z
W-4 85-003P-12HP Pin A 1A 1z
W-5 85-004A-12HP Pin Plate B 3 Zdlo|E B 1z
W-6 85-005A-12HP Pin Plate C A FHolE C 1z
w-7 85-006A-12HP Pin Plate D 7 Zdlo]E D 1z
W-8 85-007C-12HP Link-Lever A 23 g A 1z
W-9 85-008C-12HP Link-Lever B g3 44 B 1%
W-10 | 15-015S-3500 Bolt A 2E A 1z
W-11 | 85-010S-12HP Bolt B 2E 1z
W-12 | 85-011A-12HP Sensor Plate AlA Edo|E 1z
W-13 85-012C-12HP Stoper 2E¥ 1%
W-14 | 85-013A-12HP Cover A A A 1z
W-15 | 85-014A-12HP Cover B Ad B 1z
W-16 | 10-044A-12HP Solenoid £dl ot 1z
w-17 85-016P-12HP Pin B A B 2z
W-18 | 85-017P-12HP Pin C Ac 1z
W-19 | 85-034A-12HP Bearing LR 1z
W-20 85-019C-12HP Bearing #lo] 3 1z
W-21 | 85-037C-12HP E Ring E ¥ 1z
W-22 | 85-020S-12HP Screw 23% 5%
W-23 | 85-021W-12HP Washer 94 2%
W-24 | 85-033S-12HP Screw 235 1z
W-25 SC-A119-4119 Screw 235 5%
W-26 | 15-015S-3500 Screw £3% 2%
W-27 | 85-036HP-12HP Wave Washer 94 2%
W-28 | SN-0107-1230 Nut yE 1z
W-29 | 85-035S-12HP Nut YE 1z
W-30 | 85-025S-12HP Screw 23% 3%
W-31 | 85-026S-12HP Screw 23% 3z
W-32 85-027S-12HP Screw 235 4z
W-33 | 85-028S-12HP Screw £3F 1z
W-34 | 85-029S-12HP Screw £3% 2%
W-35 | 85-030S-12HP Screw 235 1z
W-36 | 15-027A-2070 Sensor FE A4 1=
W-37 | 88-032S-12HP Screw £3F 1z
W-38 | 85-038G-12HP Spring 227 1z
W-39 | 85-039S-12HP Screw 235 1z
W-40 | 85-040S-12HP Nut YE 1z
W-41 85-018R-12HP Rubber Cap T FulAg 1
W-42 | 07S147S-306H Hook Cover A (2)-HP 1
W-43 | 10-340A-120H Needle Plate A 3-HP 1
W-44 | 20-048A-120H Cloth Feed Plate S ok (34) 1
W-45 | 20-249A-120H Feed Guide Bracket glo]t sto]t HEP 1
W-46 15-027A-12HP Sensor connecting Cable AA QE Aol & 1




Option Parts
SN T

@ E =¥ / Standard Type

Part Name SPS/C(D)-B1201 []
(2%) HA(ZE) H(E2E) M(2EHE)
WORK
CLAMP 0|0
FOOT . ] )
) 40 © 18 ¥
Ass'y () 22-501A-120H - -
Left (}) | U:22-601A-120H D:22-602A-120H 22-019A-120H 22-021A-120M
Right () | U:22-603A-120H D:22-604A-120H 22-0202A-120H 22-022A-120M
E— —
<t
FEED o ™
PLATE s
(0] 5m) )
4 ar 31
22-143A-120H 22-029A-120H 22-146A-120H 22-030A-120M
Part Name SPS/C(D)-B1201 []
(2%) L(428) K(HES)
Without Knurling | Without Knurling
WORK
CLAMP
FOOT Y Y
) — < ’ <« 7
12 12 10
Left(Z}) 22-023A-120L 22-023A-120K | 22-123A-120K
Right($) 22-024A-120L 22-024A-120K | 22-124A-120K
Without Knurling | t=0.8 t=0.8 , Without Knurling
Without Knurling
. 1
FEED
PLATE
(o] &) ) ) ol | ©
24 -2 |13 145 1.5
22-033A-120L | 22-034A-120L | 22-035A-120L . 22-035A-120K | 22-135A-120K




SunStar

@ MEld / Option Type

NPaar;te Option(Z44)-1| Option(F4)-2 | Option(Z4)-3 | Option(Z41)-4 | Option(F4)-5 |Option(ZM)-5-1| Option(Z4)-6
WORK T /YT 1T - T s s e
e || (5

I I L I I
(E?L) g ®| ® 0 ) ©
oTE 28.4 34 38 23 40 - 42
Left(3}) | 22-119A-120H| 22-121A-120H | 22-126A-120H | 22-135A-120H | 22-141A-120H | pp-500p-120H | 22-144A-120H
Right() | 22-120A-120H | 22-122A-120H | 22-127A-120H | 22-136A-120H | 22-142A-120H | (Ass'Y) () | 20-1457-120H

FEED L | S
PLATE — o | > > )
(OIFH) | T 50 35 39 31 Py 50
22-129A-120H | 22-130A-120H | 22-128A-120H | 22-030A-120M 22-143A-120H 22-147A-120H
Part | Option-Lengthwise o SM o o5 A
Name (M2 2 ) Option-Halt Moon (HIE M) Option-Circle(2& M)
WORK \1[7
CLAMP H —ﬁ_ 00|00
FOOT " o
(=%8)| s T 1aq @ | ° ¢ Ry
Left(A}) | 22-123A-120L | 22-131A-120H | 22-231A-120H | 22-138A-120H | 22-238A-120H | 2p-539A-120H
Right(2)| 22-124A-120L 22-132A-120H 22-232A-120H 22-139A-120H 22-239A-120H (Ass'y) (=)
Without Knurling
26
reeD | |/ = = LS _ I
<
PLATE () - @/ /®/
(O|%JEI') ) JN )
15 17 RE
22-133A-120L 22-134A-120H 22-234A-120H 22-140A-120H 22-240A-120H
FINGER r
GUARD 46 2 — — 46 <
(ZH L
=
22-125A-120H — — 22-125A-120H






